Coronet
SERIES

8.5 Gear
Mig. No. 1692168

12.5 Gear
'Mifg. No. 1692129

12.5 Hydro
Mig. No. 1692130

30" Mower
Mig. No. 1692126

30" Mulching Mower
Mig. No. 1692127

34" Mower
Mig. No. 1692128




Product (dentification:

When ordering paris, keep your produets serial number and manufacturer's number in mind. Variations may cccur in a part
betwaan early & later model products, cauging the product serdal number (o be listed in the parts description whenever theze
variations oceur.

Record your L.D. numbers here for quick, future reference.

Product Mig. No. SN Mower Mfg. No. SiN

Attention:

Standand tonques appear in a chart at the end of the manual, while impertant individual torques are given on specific parts
drawings.

CRITICAL and MAJOR notations peoint out important facts or ingtructions which ralate to personal safety and praper machine
oparation. Any CRITICAL nolalion [ﬂ which may appear in this book, pinpoints charactenistics which, il not properly followed,
can create a safely hazard. Any MAJOR nolation Eﬂ which may appear in Ihis book, marks characteristios which, if nol propedy

fallowad, may result in operating failure, shortened preduct life, or greatly reduced quality of the unit. For your convaniance,
assembly notes are included in parts drawings to assist in repair and assembly of unit.

SIMPLICITY BRAND PRODUCTS
OILS - SPECIFICALLY ELENDED OF HIGH QUALITY BASE TOQUCH-UP PAINT keops eguipment in showroom condilion.

OILS & ADDITIVES. Spray Cans | Duarts | Daubers-12 Per 1N,
Spaclal Waorm Gesr Qil: Required for protection of brass gears For Products Built After 8/1/29.
and mating parts. - - 12 | 1685615 Mivod
«Cold Weather Worm Gear O for snowthrowers wilh worm 12585 ?}Eﬁ%ﬂﬁﬁﬁ 16856 6 Deep Or I?Wh]f&
gear drive. 8 Oz. Botlle, Part #1704636, Case of 12-8 Oz. Casc '12 Cans 1685514 112 Dz Bodi:tles
Bottles, Part #1685406. -
“Gloss Black” 1685641 | M4,

Malti-Purpose HydraulieTransmission Oil for use in most

hydraulic applications, and hydrostatic transmissions. Spesific 13 Oz. Can 1685630

Case 12 Cans 1685640

Simplicity applications: All hydrostatic ransmissions, all bevel

gear cases, Case of 12 Quarts, Part #1685516, 2-1/2 Gallon “White" 1635032 | Soe Above
Contalner, Fart #1685535. 13 Oz, Can 103049

SAE 5W-30 SF/CD Cotd Weather Engine Oil for use in all four Case 12 Gans 1685178

cycle and digssl angings at 30° temp. and under. Case of 12 Consull decaf on equipment for proper color.

quarts, Part ¥1685576.

SAE 15W-40 SFCD Engloa Qil for gas and diasel engines,
warm weather; see engine manufacturer recemmendations.
Casa of 12 quarts, Part #1685554,

SAE 30W SGICC Detergent Englne Oil far use in four cyole
lawn and garden angines at operating temp. of 32° and ghovs,
Alzo recommended far use In hydrostalic transmissions where
30W oil is specified. Case of 12 quarls, Parl #1685659.
DEGREASER, DEGRIMER, PARTS CLEANER removes
grease, oil, dirt and grime without harming paint or decals.

1 Quart wiTrigger Spray 16856159
1 Gallan Bottle 1685621
Extansion Sprayer for

Gallan Bottle 1685623

AVAILABLE ACCESSORIES:

DESIGNER SEAT COVERS are double stitched, easy care HOUR METER KIT, Part #1685535.
vinyl. Keaps new seats new, makes worn seats ok new. GREASE GLN KIT has 12" flsxible hose 1a get into tight
Small Seat Cover w/Pocket, Part #1685540. Fits all Rear spots with ease. Kit contains: gun and 1-8 Oz. tube of
Engine Riders, FC, AT Series Tractors. grease. Part #1685510. For replacement tube, arder
Large Seat Cover wiPocket, Part #1685541. Fits all 125~ Part #103077.
& 16 LT and GT Series Tractors. CHROME "Moon" Hubcaps
Saat Covar, Part #1685577, Fits all 18 & 20 GTH Tractars. 4" Him 163114
PNEUMATIC TIRE SEAL seals all leaks including bead leaks 6" Rim }5531?
and punctures up ko 316 inch diameters. Provents flats for ?DBII:ITm 133??32
tread life of tire. Avallable in following amounts, |
? 12" Rim 154505

Case of 12 <11 Oz, Tubes 1685537
Case of 24 -11 Qz. Tubes 1685525
& Gallan Pail 1685527

Extend Equipment Life - Use Only Genuine Simpficity Parts & Accessories
Available at Your Local Simplicily Dealer



Table Of Contents

Riding Mowers

Frame, Body & Fuel System GrOUD .....ciecnee e ssisssnisessssisesisersamsssessmssessemssssenans
Gear Transmission, Drive & Brake Group T ...ueiceerinsenies
Giear Transmission, Drive & Brake Group 2......ccvimmemmmsssrsssssssm s snss
Hydro Transmission, Driva & Brake Group 1 ...aomeemeesmsmsrssssisessensis
Hydro Transmission, Drive & Brake Group 2 .o

Ak AU P I FIEEY N FE NN N IENEEEAEEEN

Hydro Transmlisslon, Drive & Brake Group 3. mosssresesnsiens
Engine & Electtic ClUutch GrOUP ... sre s sssmss st sesssssessessessessessessesss
ElectriCal GrOUR ..o riciiimisinitisissntsrmsniasssrsrmresimmsss smsessmssss s rarseansassesnmssesvansansnese

Wheels & Tires GrOUP . cessisesisseensresasssressseesssesssssssesasessns

Front Column & Dash GroUp ... s ssssessess sossseasassassessesss

Steering & LIft Group ...

30"/30M" Drive & Arbor Grnup

30"/30M" Housing, Hitch & He:ght Ad]ustment Ernup

FE i I ErEFINEEEFENTFENCENANNEENEN

30"/30M" Deflector GFOUR .o e iecessmiesasrrarmene e smsresms s e s s sn s s s smsn

34" Drive & Arbor Group e s ssssessmsssssnns .
34" Housling, Hitch & Deflector Group ... e sessnses

34" Height AdJustment Group ... s sse e sssss samcs s reesas

Decal Group ... .

Peerless Transaxle Model 915-0163 Sennce Parts

Attachments

1692149 30" Twin Catcher

Adapter and Tube Group ... s

Cover & Bag Group ..oovvenn,
Hitch Group .......ccviiiaiirann

1692150 34" Twin Catcher

Adapter, Blade and Tube Group ... vv i ninniinns

Cover & Bag Group
Hitch Group ...

IRl PRI FEEFE NI FENIEEFE NN

EndEgdpldrFurIURIEFrERIND

... 46

OO - 724

1692154 34" Grass Mulcher & Leaf Shredder Klt



Frame, Body & Fuel Sysiem Group

a3

WOTE: Use standard hardware
torgue spac. chart unless

othenvise noted.



Alf Modzls

Frame, Bady & Fuel System Group

Ref. Part
Mo, No. Gty Rescription
1 1705993 ] FRAME ASSY,
2 1705249 2 SFACER
3 1835255 4 PAL NUT, 5f16-18
4 1708253 1 PAMEL, Front
5 1960373 2 SCREW, Taptite, 5618 X1
B 1705248 2 PIVOT, Hood
7 17045626 2 SPACER, Hood
a 1704528 2 CLIP, Hairpin
e 1713585 1 EUPPORT, Seat
i0 1708500 1 ADJLUSTER, Seat
11 1GE72565 1 SPRING
12 1708511 L} SPACER, Saat Side
13 91933 3 WASHER, Plain, 11732 x 1 x 1/8
14 1430591 2 CAPSCREW, Hex Hd., Whizlock, 5SM & x 532 x 5/8
15 1621333 2 CAPSCREW, Hex Hd., 5/16-18 x 3/4
16 1917356 1 LOCKWASHER, 516
17 1821977 2 CAPSCREW, Hex Hd,, 5f18-18 x 1-1/4
18 1708470 1 SHROUQD, Rear
19 1828003 -1 SCREW, Hex Hd., Taptite, 1/4-20 x 1/2
20 1700265 1 SUPPORT, Seat Deck
21 1860285 g CAPSCAEW, Hex Hd., 1/4-20 x 5/8
o 1930842 g NUT, Hex, Flange Lack, 1/4-20
& 1707655 1 CECK, Seat
24 1708504 i S{CREEN
25 1708363 i SUPPORT, Fuel Tank
26 1708362 i STRAPR, Fusl Tank, Brace
27 1703800 1 SPACER
28 1685483 1 FUEL TANK {Includes Ref. No. 49)
29 1666272 1 HOSE, Fuel Tank
30 1708881 1 CAP, Vinyl, Blacssk
Y 1960112 2 CLAMP, Hose
az 1714020 1 CAP, Fug) Tank, Vented
33 1930591 4 SCREW, Hex Hd., Whizlock, 5M18-18 x 3/4
34 1708585 1 SEAT ASSY. {Includes Ref. No. 48)
35 1927557 1 MUT, Hex, 51618
36 1931277 5 NLIT, Hex, Flange, Whizlock, 5/15-18
37 1933988 2 PAL NUT, 516G
358 1710437 1 SPACER, 21/64 x 1/2 x 21/84
33 1924940 1 WASHER, Plain, 13732 x 7/8 x 5/64
40 1673320 3 RIVET
49 1880373 1 SCREW, Hex, Washer Hd., Tap, 5M16-18 x 1
42 1708725 1 DIGT, Adr Inlat
43 1708525 1 PAD, Foot Rest, LH.
44 1708554 1 PAD, Foot Rest, ALH.
45 1924856 1 SCREW, Hox Hd., Taptite, 516 % 1/2
45 234583 1 CLIP
47 1921333 2 CAPSCREW, Hex Hd., 5/16-18x 1
43 17094673 1 COVER, Seat
43 173206 1 FLUEL FILTER
50 1931333 1 CARRIAGE BOLT, 516-18 x3/4
51 1704351 14 FASTENER

*|tze Simpliclty Brand Cleaner/Pallsh/Sealer/Protectant to remove and pravent minar
scratches and scuff marks: 8 oz, hotile, Part No, 1685695; Case of 12 - 8 Oz. boftles,
Patt Ho. 1885697,



Gear Transmission, Drive & Brake Groug 1

P i 2401

EELng .‘ Aftach spring G/g/fdﬁ

=]

a %{15} hera.
vy /‘3%

44 T

\r’ 55
T

MOTE: Attach Ref. Mo, 50 to bottom
of transmission housing, R.H. sida.
Tarque to 350/400 in. lhs,

NOTE: Usa standard hardware
torque spec. chart unless
otherwse noted,



Mig. Nog. 1682123, 1692168, 1692175, 1682177

Gear Transmission, Drive & Bratke Group 1

Ref. Part
No. Ho. Qty. Description
1 1930645 1 MNUT, Hex, Flange Lock, 3/8-16
2 1668027 1 PULLEY, idler
3 1706252 1 LEVER, Idler, Pullay
4 1707585 1 BELT STOP
5 1922755 1 WASHER, Plain, 13/32x1x 1/8
g 1221871 1 CAPSCREW, Hex Hd., 3/5-16 x 1-3/4
¥ 19275567 a MNUT, Hex, Flange, Whizlock, 5116158
B 1709216 1 STRAP, Tarqus
a 1923883 2 SCREW, Hex Hd,, Taptita, 3/8-18 x 58
10 1708410 i GUICE, Bslt, Transmission
11 1930644 b NUT, Hax, Flange Lock, 1/2 x 13
12 1707433 1 BLSHIMNG, Rear
13 1924361 1 WaASHER, Plain
14 1921178 2 CAPSCREW, Hax Hd., 1/2-13 2 1-1/4
15 1669337 1 SPRING, Idisr .
16 1709232 1 CARRIER ASSY.
17 1931332 2 CARAMAGE BOLT, 5M16-18 2 518
12 1524360 2 WASHER
19 1707209 1 ROD, Shift, Front
20 1960223 1 CARAAGE BOLT, 511618 X 1-1/4
21 1710437 2 SPACER
22 1218381 4 WASHER, Plaln, 516G
22 1517356 2 LOCKWASHER, 516
24 1217372 2 NUT, Hex, 516-18
25 1707210 1 BAR, Shift, Hear
26 1831335 1 CARRIAGE BOLT, 5A618x1
a7 1922334 1 SCREW, Hax Hd., 1/3-28 x 5/8
28 1818964 1 LOCKWASHER, 1/4
20 1921319 1 WASHER, Flain, 17/64 x 5/8 x 3/64
30 1706388 1 BRACKET, Shift
3 260478 4 SCREW, Hex Hd., Taptite, 51618 x 2-1/4
*32 1 TRAMSMISSION, 5-Speed {Gear)
33 159106 1 SPRING, Brake, Return
34 122023 1 COVER, Tarminal
35 1960020 1 WASHER, Plain, 2122 x1-1/4 x 1116
36 1708558 1 SWITCH, Ball
ar 1708454 1 PULLEY ASSY., Driven, Transtmisslan
am 805123 i KEY, Woodnuff, #2
a9 S2F103 ] AING, Retaining
40 1584393 1 BELT STQP
41 1704419 1 BELT STOP
42 17050839 1 BUSHING, Front
43 1831342 1 CARRIAGE BOLT, 5/16-18 x 2-3/4
44 1705345 1 SPACER, Pt
45 1676460 1 V-BELT
46 1706450 1 PULLEY ASSY., Drive, Engine
47 1708221 2 CLEVIS, Idlar, Bracket
48 1827428 2 SCREW, Hex Hd., Flange, Taptite, 1/4-20 x 5/8
49 1919384 1 WASHER, Plain, 7Gx 1-1/4 x 1/8
a0 1713742 1 STRAFP, Torque
a1 1930591 1 SCREW, Hex, Flange, Whizlsck, 518-18 x 3/4
52 1924940 1 WASHER, Plain, 13/2 x 7/& x 5/64
a3 1919438 1 NUT, Hex, Nylen Leck, 5/16-18
&4 1918447 3 COTTER PIN, 3/32 »3/4
= 1919325 2 WASHEHR, Flain

*Qbtaln vapalr parta from your aulhovized Peerloss/Tecumseh Distributor.
Refar to pages 42 - 45 for component parts,

5



(Gear Transmission, Orive & Brake Group 2

2492

NOTE: Use standard hardware
torque spec, chart unless
otherwlse noted.

L}



Mig. Nos. 1682128, 1692168, 1692175, 1692177

Gear Transmission, Drive & Brake Group 2

Rel. Part
No. MNe. aty. Bascription

1 18924855 4 SCAEW, Hex Hd., Flange Taptite, 5A6-18 x 1/2

2 1708367 2 BRACKET, Torsion Bar

3 1919438 1 WUT, Hax, Leck, Esna, 516 % 18

4 1709097 1 SPRING, Cormprassion

5 1705256 1 ROD, Brake

5 1709231 1 PINOT SHAFT ASSY.

K 1918447 3 PIN, Cotler, 5/32 x 53/4

B 1706255 1 AOD, Cluteh, Rear

a9 1219325 1 WASHER, Plain, 56

10 1706260 1 ROD, Cluteh, Front

11 159106 1 SPRING, Cluteh Lewver

12 1708366 1 TORSION BAR

13 1708554 1 KLIPRING, 3/8

14 1703400 1 PIWOT, Brake

15 1706254 1 LEVEH, Cluteh

18 17046840 1 PAD, Pedal

17 1924361 1 WASHER, Plaln, 1/2

18 1703805 1 KUPRING, 1/2

19 1918325 1 WASHER, Plain, &/18

20 g221042 2 KEY

21 80202 AR WASHER, 34

22 1701435 2 RETAIMER, Hubczp

23 927794 2 E-AIMNG

24 1676519 2 HUBCAP



Hydro Transmissian, Urive & Brake Group 1

2493

Attach spring (26) here.

NOTE: Torqua to
8000 in. Ibs.

/w 3 s -

|
42 NOTE: Torque to
10 1 e — &= 350/4001n. Ibs.

NOTE: Attach Ref. No. 46 to bottom
of transmission housing - A.H. sida.
Torgque to 3504400 [n. Ibs,

NOTE: Use standard hardware
torgue spec. 173209 unless
otherwise noted.



Mg, Nos, 16882130, 1692176

Hydro Transmission, Drive & Brake Group 1

Ref. Part
Ho, Nec. City. Description
1 1960251 1 NUT, Hex, Jam, Lock, A/8-16
2 1668827 1 PULLEY, ldlar
= | 1708352 1 GUARD, Spring
4 1674440 1 SPACER, 25/64 X 58 X 11116
5 1931332 1 CARRIAGE BOLT, 51818 % 5/8
& 1987557 2 NUT, Hax, Flangs Whiz, 5/16-18
7 1708216 1 STRAP, Torgue
2 18935159 1 CAPSCREW, Hex, 51618 x 2-1/4
9 1707433 1 BLISHING, Rear
i0 1930644 2 NUT, Heax, Flange Lock, 1/2 % 13
11 1708232 1 CARRIER ASSY.
12 1823358 1 MNUT, Hex, Lack, 1/4-20
13 1960509 1 SCREW, Taptite, M10-24 x 1-1/4
14 1960151 1 WASHER, Plain, 1/4 x 1-1/4 x 5/64
15 167127 1 SPRING
16 1922611 1 WASHER, Flain, 1332 x1-1/4x 115
17 1709271 1 LEVEH, Tow Valve
18 1709907 1 SPACER
19 SE047TH 4 SCHREW, Taptite, 516-15 x 2-1/4
* 20 1708579 1 TRANSMISSION, Hydro
by | 159108 1 SPRING, Retumn
22 1708213 1 FULLEY, Transmission
23 1708085 i BUSHING, Front
2 1921176 2 CAPSCREW, Hex Hd, 1/2-13 x 1-1/4
25 1831342 1 CARRIAGE BOLT, 5/M15-18 % 2-3/4
25 16667549 1 SPFRING
27 1924261 1 WASHER, Plain, 17/32 x 1-1/4 x 5/64
28 17089345 1 SPACER, Pivot
29 1708221 2 CLEYIS, 1dler Brackst
30 1923241 1 CAPSCREW, Hax, 1/4-20 x 3/5
| 1827429 1 SCREW, Taptite, 1/4-20 x 5/8
a2 1821355 1 CARRIAGE BOLT, 3/B-16 x 2-H/4
a3 1579326 i WASHER, Flain
24 1817356 1 LOCKWASHER, 5M 6
35 1817372 1 MNUT, Hex, 5/16-18
36 1709222 i FLATE
a3r 1930541 1 WUT, Hex, Whiz, 1/4-20
35 1709218 1 PULLEY, Engine
39 1703412 2 BELT STCOP
40 1702323 1 V-BELT
q1 1916368 1 LOCKWASHER, 1/2
q2 1919262 1 MWUT, Hex, Jam, 1/2-20
43 1830591 1 SCREWY, Hex, Whizlock, 5/16-18 x 3f4
34 1919384 2 WASHER, 5/16
45 1935044 2 WUT, Flanga, 2-Way Lock, 516-18
46 1713441 1 STRAP, Torque
47 19336689 1 SCREW, Hex, Whizlock, 5/16-18 x 1-1/2

*See pages 12 and 13 for Servica Parts.



Hydro Transmission, Drive & Brake Group 2

tension to 75" clearance
between spring and nut.

NOTE: Adjust brake

NOTE: Use standard hardware
torque spac. chart unless

othenyize noted.

10



Mig. Nos. 1692130, 1692176

Hydro Transmission, Drive & Brake Group 2

Rei. Part
No. Ne. Gy, BDeacrlption
1 1924856 4 SCREW, Tapkits, 5/16-18 x /2
2 1708387 2 BRACKET, Torslon Bar
3 1708366 1 TORSION BAR
4 1924381 1 WASHER, Plaln
5 1703805 1 KLIFAING, 1/2
;) 1212438 2 MUT, Hex, Lock, 5/15-18
7 1703097 1 SFRING, Compression
8 1700224 i ROD, Brake
g 1917372 2 NUT, Hex, 516-18
10 1817356 2 LOCKWASHER, b/16
1 1818381 2 WASHER, Plain, 5116
12 1703900 1 SPACER
13 1705223 1 ROD, Contral
*4 1666697 1 SPACER
15 1709228 1 ROD, Shitt, Front
15 1918447 L] COTTER PIN, 7/64 x 34
17 1709217 1 ROD, Asturn, Front
18 1931318 2 CARRIAGE BOLT, 1/4-20x 7/9
19 153064 2 NUT, Hex, Flange Whiz, 1/4-20
20 1709244 1 ROD, Return, Rear
b4 | 15960223 1 CARRBIAGE BOLT, 5M16-18 X 1-1/4
22 1709225 1 LLEVER, Control
23 1931336 1 CARRIAGE BOLT, 5/16-18x 1
24 1709227 1 SPACER
23 1922927 1 CAPSCRAEW, 5/168-18 % 1-3/4
28 1709231 1 PIVOT SHAFT ASSY.
bord 1709220 1 ROD, Clutch, Rear
28 1706409 1 PIVOT, Brake
29 1708554 1 KLIPRING, 3/4
30 159106 1 SPRING, Retumn
by | 1706260 1 RO, Chuich, Front
a2 1706284 1 LEVER, Clutch
33 1704848 1 PACD, Pedal
34 1924840 1 WASHER, Plain, 13/32 x 7/8 x 5/64
35 1924354 2 WASHER, Plaln, 1/2 x 1 x /32
a6 1818326 a WASHER, Plaln
ar 1708850 1 TUBE
248 BZ21042 2 KEY
ag a6a202 AR WASHER, 374
40 1701435 2 RETAINER, Hulicap
41 827704 2 E-RING
42 1876519 2 HUBCAP

*Usad on eary models only.

11



Hydro Transmission, Drive & Brake Group 3

w2A95

NOTE: Use standard hardwara
torgue spec. chart unless
otherwise noted.

12



Mig. Nos. 1682130, 1692176

Hydro Transmission, Drive & Brake Group 3

Ret, Part
No. Ho. Cty. Description
1 1708805 1 BREATHER ASSY.
2 1700206 1 BUSHING, Rubber
3 1708907 i ARM, Bypass
4 1709808 i SEAL
5 1709808 2 FUCK, Dampener
& 1709310 1 SET SCREW
T 170211 1 ARM, Control
8 1709812 i SPRING
G 1709913 1 CUP WASHER
10 1708314 1 SCREW, Soc. Hid.
11 1709916 2 ACTUATOR PIN
12 1709916 1 ARM, Brake
13 170817 1 WRSHER, MG X 78 X 116
14 17089918 1 LOCKING STRAFP
15 1708919 1 MUT, Hex Lock, BHG x 24
18 1708520 1 SEA, Lip
17 17029821 1 SEAL, Lip
18 170DE22 1 AING, Retainlng

13



Engirie & Eleciric Clutcfr Group

225

-9

«

L
&

NOTE: For enging
pulley see
Transmission Group.

NOTE: Use standard hardware
torque spec, chart unless
utherwise noted,

14



Al Modefs

Engine & Electric Chilch Group

Raf. Part
No. Ho. Giy. Description
1 1708538 1 KNOEB, Small
a 1708512 1 HANDLE, Throtile
3 1794332 1 SPACER
) 960171 2 WASHER, Nylon
5 1704335 1 BRACKET, Throttla Mouriting
& 1704333 i FLATE, Sgring
7 101025 1 WASHER
& 162085 1 SPRING
a 1918381 1 WASHER, Plain, 515
10 1917356 4 LOCKWASHER, 516
11 1917372 1 MUT, Hex, 5/16-18
i2 1916964 3 LOCKWASHER, 1/4 {Qty. 1 on 12.5 H.P.)
13 1916622 2 NUT, Hex, 1/4-20
14 1709087 1 CABLE, Throttla
15 1708055 1 SEAL, Alr inlet, 12.5 H.P.
1709056 1 SEAL, Alr Inlet, 8.5 H.P.
16 1709095 1 SEAL, Alr Duct, A5 HP,
17 1531277 3 HUT, Hex, Flange, Whizlock, 5{16-18
18 1 ENGINE, 12.5 HP. (Briggs & Stratton}
1 ENGINE, 8.5 H.P. (Briggs & Stratton)
19 1933263 2 WASHER, Plain
20 1704419 1 BELT STOP {Qty. 2 on Hydro)
boq | 1922755 2 WASHER, Flain, 3/
22 1930598 2 SCREW, Taptite, 3/8-16 x 1142
23 158499 1 BELT STOP {Gear made| only, Hydro meodel
use Ref. No. 20)
24 19336589 1 SCREW, Hex, Flange, Whizlock, 5/16-18 x 1-1/2
25 1917356 2 LOCKWASHER, 518, 12.5 H.P.
1816964 el LOCKWASHER, 1/4, 8.5 M.P.
26 1821332 1 CAPSCREW, Hex Hd., 5/16-18 % 3/4
a7 1708421 1 FPIPE, Exhaust, 12.5 H.P.
1708714 1 PIFE, Exhaust, 8.5 H.P.
28 1650670 1 GASKET, Muffler, 12.5 H.P.
1702079 1 GASKET, Muffier, 8.5 H.P.
29 1960483 1 CARRIAGE BOLT, 516-3 x 1-1/4
30 1676183 1 CLAMP, Muffler
K1l 708081 1 DUCT, Top, L.H.
32 1818326 & WASHER, 11/32
33 1817372 2 MNUT, Hex, 516-18
34 1921333 1 CAPSCREW, Hax Hd,, 5/16-18x 1,125 HP
1921978 1 CAPSCREW, Hex Hd,, 5/16-18x 2,85 HP
35 1708715 1 SUPPORT, Mufller
a6 157081 2 SPACER, 5.5 H.P, anly
37 1708416 1 MUFFLER ASSY,

*See your local Briggs & Stratton Distributar far parts and service.

See following page for Ref, Nos, 33 - 56.

13



Enging & Electric Cluteh Group {eont'd)

NOTE: For engine
pulley see
Transmission Group.

MOTE: Use standard hardware
torque spes, chart unless
ctherwise notad.

16



Al Modets

Engine & Efecttic Cluteh Group

Ref, Part

ta. Na. Oy, Descriptlon

24 936255 ] NUT, Speed, 5f16-18

o 1923735 4 SCREW, Hex Hd., 10-15 x 3/8

40 1708716 1 DUCT, Top, Muffler, .5 HP

41 1924856 2 SCREW, Hex, Flange, Taptite, 51618 x 1/2

42 1708420 1 DUCT, Top. R.H.

42 1931338 1 CARRIAGE BOLT, 5f16-18 x 1-3/4

44 1930531 1 SCREW, Trusshead, 10-32 x 172

45 158475 i CLIP, Bowdan Wira

46 15928919 1 NUT ASSY., 10-32

47 1960256 3 SCREW, Plastite, 1/4-20 x 5/8

48 1921961 1 CAFSCREW, Hex Hd., 1/4-20 x 1-1/4

45 1708536 1 ELECTRIC CLUTCH

50 1518199 1 LOCKWASHER, TH 6

51 1860370 1 CAPSCREW, Hex Hd., 7/16-20 x 2-1/2

&2 1708537 1 SLEEVE, Clutch Anchor

53 936228 2 CAPSCREW, Soc. Hd,, 5/16-18 x 3/4, 12.5 HP
1960484 2 CAPSCHEW, Soc. Hd., 1/4-20 x 34, 8.5 HF

S4 1519438 1 NUT, Hex, Lock, Esna Light, 5/16-18

55 960361 1 SCREW, Hex, Washer Hd., Taplite, 3f§-16x 2

a6 1933938 1 PUSHNUT

&7 1708405 1 DRAIN VALVE, Gil

Saa preceding page for Ref. Nos. 1- 37,

17



Electival Group

18

2426

I"“________—"'"".‘l
’I
-&\\ﬂ

ﬁfﬁ@-ﬁ‘—@?

P

MOTE: Use standard hardware

torque spec, chart unless
ctherwise notad,



Alf Models

Elecirical Group -
Ref. Part
No. No. Oy, Description
1 1713487 1 SWITCH, PTO, Etectric Cluteh
2 1885240 1 SOLENCID
3 1920263 2 MUT, Hex, 516-15/64
4 1917356 2 LOCEWASHER, 5/18
5 1825003 2 SCREW, Hex, Flange, Taptite, 1/4-20x 1/2
G 1685215 ] BATTERY
7 1612102 i TUBE, Verit
8 1713162 1 CABLE, Ground
9 1920427 1 LOCKWASHER, Ext. Tooth, 3/8
10 1516550 i NUT, Hex, 3/8-16
1 1713499 1 WIRING HARNESS
12 1707755 1 MODULE, Intariack
13 170930865 1 BOOT, Insulator
14 1603618 1 CABLE, Battery-to-Salenoid
i5 1665872 1 STRAP, Battery
16 1667805 1 BRACE, Battery
17 192331 2 CAPECREW, Hex Hd.,1/4-20 x 3/4
18 1921318 2 WASHER, Plain
19 1916984 2 LOCKWASHER, 14
20 1916622 2 NUT, Hex, 1/4-20
by | 122023 3 COVER, Terminal
an 1579008 i SWITCH, lgnition
23 1704247 i ADAPTOR, Nut
24 1704348 1 COVER, Key Swilch
a5 1704581 1 BATTERY CAP
26 1665238 1 GIRCUIT BREAKER
27 1665237 1 WIAE ASSY.
28 1576648 1 GROMMET
28 1708952 1 FLATE, Seat Actuator
aq 1704379 1 SWITCH, Seat
H 153010 2 SPRING
22 1922127 2 CARSCREW, Hex Hd., B/16-18 x 1-3f4
23 1919438 2 MUT, Hex, Nylon Lock, 5f16-18
34 1709038 1 CABLE, Battery
a5 1704873 2 CLAMP, Wire
36 161176 2 SPRING
a7 1924240 2 WASHER, Flat, 13/32 x 7/8 % 5/84
38 934583 1 cLIP
39 1705882 1 WIRE ASSY., PTO Clutch
40 1708644 1 WIRE ASSY., Neutral Switch (Gear madel)
1709250 i WIRE ASEY., Neutral Switch {Hydro maodal)
41 1701580 1 SWITCH, Neutral Start (Hydro only)
2 1929477 2 SCREW, Taptite, #10-20 % 5/8 {Hydro only)
43 1704348 2 KEY, Set
Hot Shown
8925084 a CABLETIE
8A2747 3 CABLETIE

19



Wheefs & Tires Group

2035

Grease front
wheel assemilles.

1

Apply anti-sieze 1o
axle before assembly.

NOTE: Use standard hardware
torque g, chart unless
othanwiza roted.



Mfg. Nos. 1622129, 1692130, 1692168

Wheels & Tires Group - Simplicity Coronet

Wheel Assemblles equipped with Dico Tires

Bef. Part
No. Ha, Cy. Descripton
1 1709375 2 FRONT WHEEL & TIRE ASSY., Whita {13 x 5.00-8)
{(Incl. Rel. Nos. 2, 3, 4,5 & 8}
*2 1709377 2 FRONT WHEEL ASSY,, White, (13 x 5.00-6)
{Incl. Ref. No. 3)
3 1708378 4 BUSHING, Metal (7-21/52 1.00)
4 1684090 2 TUBE {4.10/3.50 x &)
5 1708376 2 TIRE {13 x 5.00-5)
& 172353 4 VALVE STEM & CAP
7 1709379 2 REAR WHEEL & TIRE ASSY., White (16 x 8.50-8)
{Incl. Ref. Nos. 6, B, 9 & 10)
*g 1703380 2 AEAR WHEEL ASSY., White
9 164247 2 TUBE
10 1709381 2 TIRE {16 X 5.50-8)

Wheel Assemblles squipped with Cardisle Tires

Ref. Part
No. Ha. Qty. Dazcription
1 1706505 2 FRONT WHEEL & TIRE ASSY.. Whita {13 x 5.00-6)
{includes Ref. Nos. 2,3, 4,5 & 6)
b 1707518 s FRONT WHEEL ASSY ., White, {13 x 5.00-5)
{includas Ref. No. 3)
3 1708573 4 BUSHING, Plastic {7-21/32 1.D.)
4 1664080 2 TUBE (4.10/3.50 x B}
5 1707515 2 TIRE (13 x 5.00-8)
E 172353 4 VALVE STEM & CAP
¥ 1706504 2 REAR WHEEL & TIRE ASSY., White {16 x 6.50-8)
finciudas Ref Nos. 8,8,9 & 10)
3 1707517 2 REAR WHEEL ASSY., White
2 184247 b TUBE
10 1708572 2 TIRE {16 x 6.50-8)

* Dico and Carllsle wheels are Interchangeable as assemblles only.

21



Wheels & Tires Gralp

LU

Grease front
wheel assembliss.

Apply anti-sieze 1o
axle before assembily.

NOTE. Use standard hardware
torque spac. chart unless
atherwise noted,



Mig. Mos, 16892175, 1892176, 1832177

Wheefs & Tires Groip - AGCO ALLIS 400 Series

Wheel Assemblles equipped with Dico Tires

Fel. Part
M. No, Ciy. Description
1 1709382 2 FROMNT WHEEL & TIRE ASSY., Sliver (13 x 5.00-8)
{Includes Ref. Nos. 2, 3, 4, 5 & B)
2 1708383 2 FRONT WHEEL ASSY., Silver, (13 x 5.00-8)
{Incledes Ref. No. 3)
3 1705378 4 BUSHING, Mgtal [ 7-21/32 1.D.)
4 1864099 2 TUBE {4.1073.50 6}
5 1709376 2 TIRE {13 x 5.00-6)
& 172353 4 WALVE STEM & CAP
7 1709384 2 REAR WHEEL & TIRE ASSY., Silver (16x6.50-8)
(includas Ref. Nos. 6, B, 8 & 10)
*3 1705385 2 REAR WHEEL ASSY., Silver
a 164247 2 TUBE
10 1709351 2 TIRE {156 x 6.50-8)

Wheesl Assembllas equippoed with Carlisle Tires

Aef. Part
No. No. Gty. Dascrlption
1 1708574 2 FRONT WHEEL & TIRE ASS8Y., Silver {13 x 5.00-8)
(Includes Rel, Nos, 2, 3, 4, 5 & B}
2 1708575 2 FRONT WHEEL ASSY., Silver, (13 x 5.00-6)
{includes Ref. Mo, 3
3 1708573 4 BUSHING, Plastic [ 7-21/32 1.D.)
4 6640390 2 TUBE {4.10/3.50 x &)
5 1707515 2 TIRE (13 x &.00-5)
& 172353 4 WALVE STEM & CAP
7 1708576 2 REAR WHEEL & TIRE ASSY., Silver {16 x 6.50-8)
(includes Bef. Nos. 6, &, @ & 10)
*8 1708577 2 REAR WHEEL ASSY., Silver
9 164247 2 TUBE
10 1708572 2 TIRE {16 x 6.50-8]

* Dlco and Carllsle wheels are interchangeable as assemblles only.

23



Front Cofumn & Dash Group

2427

NOTE: Use standard hardware
tarque spec. chart unless
atherwise noted,



Alf Models

Front Colurnn & Dash Group

Ret. Part
No. No. aty. Description
1 1822362 1 NUT, Hex, Lack, 5/15-18
2 1619326 2 WASHER, Plain, 11/32 x 3/4 x 116
3 1637017 ] CAP, Stearing Whee!
4 1701197 i WHEEL, Steering
g 1825690 1 CAPSCREW, Hex Hd,, 511E-18 % 3-1f2
5 1678381 1 TUBE, Stearing
7 S16001 1 PIN
a8 1960160 3 WASHER, Plain, 48/84 x 1-116 x 5/64
g 1925582 3 SCREW, Hex, Flange, Taptite, 1/4-20 » 5/4
10 1708083 1 DASH, Gear
1708920 1 DASH, Hydro
11 1708885 1 KMGB, Rod, Parking Brake
i2 1917424 1 NUT, Hex, Jam, 1/4-20
13 1925003 3 SCREW, Hex, Flange, Taptits, 1/4-20 x 1/2
14 1860170 1 WASHER, Pfain
15 1708990 1 SUPPORAT, Steering
16 1707057 1 ROD, Parking Brake
17 1833988 2 PLIGH NUT, 51168
16 1831277 2 MUT, Hex, Flangse, Whizleck, 5/18-18
19 1960339 1 MUT, Hex, Flange Lock, 3/8-16
20 1924355 2 WASHER, Plain, 13/32x 1-1/2x1/8
21 1708425 1 GEAR, Steering
22 1665332 1 SPACER .
23 1923701 1 CAPSCREW, Hex Hd., 3/8-16 % 2
24 1928352 2 MWUT, Hex, 3/8-16
23 1708075 2 CLAMP
26 1821219 3 WASHER, Plain, 1/4
27 1702508 1 PLATE, Steering Mounting
28 1831350 . CARRIAGE BOLT, 3/6-16x 1
23 1708014 i SHAFT ASSY., Steering
30 1860114 1 WASHER, Flain, 11/32x1x1/8
3 18921221 1 CAPSCREW, Hex Hd., 5M16-18x 1-1f2
32 1930591 3] SCREW. Hex, Whizlock, 5/46-18 x 3/4
33 173668 1 WASHER, Flain
34 176440 L BUSHING
35 1709220 1 TUBE ASSY., Bhift
35 1704428 2 BUSHING
37 1924351 1 WASHER, Plain, 17422 x 1-1/4 x 7/a4
38 1707434 1 SPRING, Torslan
ag 1918447 2 COTTER PIN
40 1707375 1 RQD, Shift
41 1708539 1 KNOB, Large
42 1924009 2 CAPSCREW, Hex, 1/4-20 x 7/8
43 181742 1 HUT, Hex, Jam, 1/4-20
44 1678392 3 SEPACER, 17/64 x 5/8 x 21/54
45 1708965 1 QUADHRANT, Lift
46 1830E41 2 NUT, Hex, Flange, Whizlock, 1/4-20
47 1924356 1 WASHER, 1328 x 1-1/2x 1/58
48 1708971 1 ROD, Lift Height
49 1936255 4 PAL NUT, 5/16-16
50 1708883 1 KMOB, Hod, Lift Height
5 1708267 ] SHRCUD, Front
52 1930642 1 NUT, Hex, Flange, 1/4-20

25



Steering & Lift Group

2428

MOTE: Lise standard hardware
torque spec. chart unless
otherwise noted.

26



Al Models

Stearing & Liff Group
Raf, Part
Neo. No. Gty. Descriptlon
1 170B2ER 1 GRIF, Lever
2 1708557 1 LEVER, Lift
3 1708884 1 SPHING, Compression
4 1918331 1 WASHER, Flaln, 11/32x1x1/8
=) 1930645 1 NUT, Hex, Flange Lack, 3/8-15
g 1708514 1 ECCENTRIC
7 1922755 1 WASHER, Plaln, 13/32x 7/ x 1/8
B 192191 1 CAPSCREW, Hex Hd., 3/8-16 x 1-3/4
o 1931335 2 CARRIAGE BOLT, 3/8-16x 1
10 1708500 1 TIEROD, R H.
11 170851 1 TIEROD, LH
12 1704420 2 KLIP RING
13 1960236 2 SPACER
14 1835045 2 NUT, Hax, Flangs Lock, 3/8-16
15 1706011 1 SPIMDLE ASSY., LH.
15 1918447 a COTTER PIM, 3132 x 34
17 1924840 2 WASHER, Flain, 13/32 x 7/8 x 5/B4
18 1920328 2 CAPSCREW, Hex Hd,, 1/2-13 x1-1/2
14 708235 2 BUSHING
20 1830644 8 NUT, Hex, Flenge Lock, 1/2-13
4| 1708237 1 HITCH, Hook
22 1708521 1 ROD, Hitch
23 1935048 1 NUT, Hex, Flange Lack, SHG-18
24 710703 1 SPACER, 21/64 x 1/2 x 5/8
25 1708516 1 LEVER
26 1706019 1 SPINDLE ASSY., AH.
27 1521963 1 CARSCHEW, Hex Hd., 3/8-16 x 1-1/2
bt 1924356 1 WASHER, Plain, 13/32 x 1-1/2 x 1/8
29 1708973 1 BUSHING
a0 1708559 2 PULLEY, Lit
k7| 1919439 1 MUT, Hex, Esna Lock, 3/8-16
a2 1708556 1 CABRLE ASSY., Lift
33 1960170 2 WASHER, Plain
34 1330651 1 NUT, Hex, 3/8-16
35 108512 1 FIvOT
36 1708055 1 ARM ASSY,, Lift
a7 SE0202 2 WASHER, 3/4
35 1611710 2 KLIP RING
1) 1673333 2 CAP, Threaded



30% 30M" Drive and Arbor Group

wazs

I _,,-"{]I{ g - - b1
AL T Wy TR o
@/‘5 N AT 27
] = - Sk g LT — i
@ 33 \y{,f?{ '-:f‘] H:?:':‘-E-:j_:" ‘:.ﬂl“;ﬂ:: ::j.-n.‘ -"!E,w"’",‘:'?rf
e oe— T e S e
= *‘; T gty

Position spring (5} on bolt {22)
between nut (19} and washser {38).

NOTE: Use standard hardware
torque spec. chart unlass
olharwlse noted.

28



Mig. Nos. 1692126, 1692127, 1652172, 1692173

30°30M* Drive and Arbor Group

Ref. Part
Ha. No. Oty. Descrlption
1 1707270 1 PULLEY ASSY., 7-55/64" Dia.
2 1708562 1 LEVER ASSY.
3 1885835 1 GRIP, Lavar
4 1707435 1 PULLEY ASSY., ldler, 6" Da.
5 " 1666786 1 SPRING
B 1923903 1 CAPSCREW, Hex, 3/f8-16x 3
7 1669105 1 SPACER
g 19243565 2 WASHER, Flat, 3/8 x 1-1/2 x 1/8
a 1928352 1 NUT, Hax, Whizleck, 3/8-16
10 1885245 1 SHAFT, Arbar (Indl. Ref. Ne. 32)
i1 108202 a BEARING
12 1707335 ! GASKET, Foam
13 1924940 2 WASHER, Plzin, 3/
14 1916965 1 LOCKWASHER, 3/8
15 146350 1 NUT, Hox, 3/8
18 1651201 1 V-BELT
17 1923451 1 CAPSCAEW, Hex Hd., 7116-14x 1-1/2, Gr. B
18 1848189 1 LOCKWASHER, 7/16
19 1528731 1 NUT, Henx, Tap Lock, 3/8-16
20 1932263 ] WASHER
21 1704526 1 IDLER, Backsida
22 192371 1 CAPSCREW, Hex Hd_, 3/8-16x 2
23 1664018 1 BLADE, Mower (20°)
24 1706280 1 BLADE, Mower, Mulcher (307
25 173273 1 HOUSING ASSY., Arbar, Bottom {Inel, Ref, Mo, 37)
28 1885251 1 SHAFT & BEARING ASSY, {Incl. Ref, Nos, 10 & 11)
27 1655728 1 HOUSING ASSY., Arbor, Top
28 1664847 6 SCREW, Taptite, 5/16-18 x 3/4
25 1700230 1 WASHER, Shim
a0 1700220 1 SHIELD, Grass, Bottamn
3i 1655777 1 ADAPTOR, Blada
3z 1672132 1 COLLAR, Mower Arbor
k) 1656927 1 WASHER, Spling
34 1656916 1 WASHER, Spring
35 192341 1 CAPSCAEW, Hex Hd., 7HG-14 %1, Gt §
35 1657969 1 SHICLD, Grass, Upper
37 1704314 1 GHREASE FITTING
38 1922755 3 WASHER, Flat, 13/32 x1 x 1/8



30730M" Housing, Hitch & Height Adfustment Graup

B b

30
Muleher

MOTE: Use standard hardware

When assembled, attach speitg {4) hera, torgue spec. chart unless
otharwise noted.



Mg, Nos. 1682126, 1682127, 1682172, 1682173

J0YE0MY Housing, Hiteh & Reight Adivsiment Grotip

Hef. Fart
No. Ho. Qty. Cescription
1 1685670 1 HOUSING ASSY., 30" Std. {Orange)
1685671 1 HOUSING ASSY ., 30" Mulcher (Orange)
61685670 1 HOUSING ASSY., 30" Std. {Black)
61685671 1 HOUSING ASSY., 30" Mulcher (Black)
2 1704129 1 ROD, Lateh
3 1960093 2 PUSHNUT
4 1065681 1 SPRING
5 1920415 2 CAPSCREW, Hex, 3/8-18 x1-1/4
6 1570481 2 SPACER
7 1924940 6 WASHER, Flat, 3/8 (Qty. 10, 30" Mulcher)
8 1919439 2 LOCKNUT, Hex, 3/8-16
g 1707300 1 ROD, Adjustment
1G 1611705 1 SPACER
11 1930645 1 MNUT, Hex, Flange Lock, 3/8
12 1921290 1 . CAPSCHREW, Hex Hd., 3/8-16 x 1
13 1707432 1 HITCH ASSY.
14 1707540 1 ARM ASSY., Mower
1& 1684847 q SCREW, Taplits, 5/16-18 x 2/4
16 1708250 2 PLATE, Pivot Suppart
17 1707280 1 THLINNION
18 1671260 1 SPACER
19 1917366 2 LOCKWASHER, 516
20 1913744 3 JAMMNUT, Hex, 1/2-13
bl | 1704082 2 MNUT, Adjustment
22 1931362 2 CARRIAGE BOLT, 3/8-16x 1-1/2 {30" 5id )
1960315 2 CARRIAGE BOLT, 3/8-16x 2 (30" Mulcher)
23 18916965 2 LOCKWASHER
24 1916350 2 NUT, Hex, 3/8-16
25 172622 2 BOLT, Shoulder
26 1924361 2 WASHER, Flat
27 1928352 2 NUT, Hax, Flange, ¥Whizlock, 3/8-16
og 1708519 2 SUPPORT ASSY., Roller
29 1705209 2 BAR, Mowsr Transport
30 1860074 o) PIM, Retaining
N 1419325 2 WASHER, Flat, 5116
az 1655651 2 PIM, Locking
a3 17372 2 NUT, Hex, 5/16-18
34 1960223 2 CARRIAGE BOLT, 5/15-18 x 1-1/4
a5 1668487 2 ROLLER
a6 1960020 4 WASHER, 21/32 2 1-1/8 x 111E
az 153124 2 RING, Retaining
as 1705249 2 SPACER
ag 1924366 4 WASHER, Plain, 21/32 x 1-1/8 x 7/64
40 1700245 2 BRACKET, Roller (30" Mulchar)
41 1663752 b SPACER (30" Mulcher)

Y|



30730M" Deflsctor Graup

*agaz

gy i
L
e My
# o My
o X
o Ay,
o 5
1l LT o
e o
o

NOTE: Use standard hardware
torgue speeg. chart unless
atherwlse noted.

32



Mig. Nos. 18682126, 1692127, 1632172, 1692173

30730M" Deflsctor Group
Ref. Part
Ho. No. Oty. Description
1 1931317 2 CARRIAGE BOLT, 1/4-20x 1-1/4
2 1916964 2 LOCKWASHER, 144
3 1916522 2 MNUT, Hax, if4-20
4 1708242 ] FLATE, Dischargs (30" Mulcher)
5 1821332 2 CARRIAGE BOLT, 5/16-18 x 5/8 (30" Mulcher)
G 182131% 3 WASHER, Plain
7 1817372 2 NUIT, Hex, 5/16-18 (30" Mulcher)
B 1665036 i DEFECTOR, Plastic
2 16684947 1 ROQD, Deflectar, Front
10 1664953 1 SPRING
11 17043873 1 'CLAMF_‘
12 1917356 2 LOCKWASHER, 516 {30" Mulchen
13 1960518 b

FUSHNUT, /4



84" Drive and Arbor Group

2430

Attach the end of spring
{Ref. Mo. &} hare.

HNOTE: Use standard hardware
tarque spec. chart unless
otharwise noted,



Mifg. Nos. 1892128, 1692174

34" Drive and Arbor Group
Red. Part
Nc. Ho. fty. Deactiptlon
1 1708561 1 LEVER ASSY.
2 1665835 1 GRIP, Laver
3 1704214 2 GREASE FITTING
4 1685245 2 SHAFT, Arbor
) 164213 i SPRING
G 108202 4 BEARING
7 1707335 2 GASKET, Foam
a8 1924358 2 WASHER, Flat, /5 x 1/3
8 1923471 1 CAPSCREW, Hex Hd,, 7115-14 x 1-1/4, Gr. &
10 1927531 1 CAFSOREW, Hex Hd., 761422, Gr. B
11 1928957 1 CAPSCREW, Hex Hd., 3/5-16 x 2-3/4
12 1657242 i SPACER
13 1824940 2 WASHER, Flat, 3/8
14 1816965 2 LOCKWASHER, 3/8
15 1916950 2 WUT, Hex, 3/8-16
16 108200 1 V-BELT
17 1704925 1 IDLER, Backside
18 1921972 1 CAPSCREW, Hex Hd., 3/8-16x 2-1/2
19 1830645 i NUT, Hax, Flange Lock, 3/5-16
20 1667812 i SPACER
L] | 1918189 2 LOCKWASHER, 716
bt TEAAZE3 2 WASHER
23 1706738 1 BLADE, Mower, Large {18-31156%)
24 1706737 1 BLADE, Mower, Srmall (14-27/84")
25 1655729 2 HOUSBING ASSY., Arbor, Top
26 1685251 b SHAFT & BEARING ASSY.. (incl. Ref. Nos. 4 & 6)
27 1763273 a HOUSING ASSY., Arbor, Bottomn (Incl. Ref. No. 3)
28 1664847 12 SCREW, Tapfite, 5A16-18 x 3/4
23 1700230 12 WASHER, Shim
an 1700229 2 SHIELD, Grass, Bottom
31 1705010 2 ADAPTOR, Blade
3z 1672132 2 COLLAR, Mower Arbor
a3 1656827 2 WASHER, Spline
34 1656816 2 WASHER, Spring
a5 1823491 2 CAPSCREW, Hex Hd., 71614 % 1, Gr. 8
a6 1657969 2 SHIELD, Grass, Lpper
37 1707310 ] PULLEY ASSY., Small Blade
38 1707323 1 FPLILLEY ASSY., Large Blade
39 1928352 i MUT, Hex, 3/8-16

35



34" Housing, Hiteh & Deflector Group

w2433

NOTE: Use standard hardware
torgue spec. chart unless
atherwise noted.




Mfg. Nos. 1692128, 1692174

F47 Housing, Hiteh & Deflector Group

Ref. Part
No. No, Gty. Dascription
1 1916622 2 MUT, Hax, 1/4-20
2 1916964 2 LOCKWASHER, 1/4
3 1960353 2 WASHER, Flat, 17/84 x 27/32 x 1/8
4 1671260 1 SPACER, 33/64 x 3/4 x 2G/32
L 1913744 3 JAMNUT, Hex, 1/2-13
B 1920415 2 CAPSCREW, Hex Hd., 3/8-16 x 1-1/4
i 1707280 1 TRUNNICN
8 167081 a SPACER
] 1931318 2 CARRIAGE BOLT, 1/4-20 x 7/8
10 1980093 2 PUSHNUT
" 1704128 1 AOD, Latch
12 1707432 1 HITCH ASSY.
13 106631 1 SPRING
14 1919430 2 LOCKNUT, Hex, 3/8-16
15 1921210 1 CAPSCREW, Hex Hd., 3/8-16x 1
16 1611705 1 SPACER
17 1924340 1 WASHER, Flat, 3/8
18 1930545 1 NUT, Hex, Flange Lock, 3/6-15
19 1707300 1 ROD, Adjustment
20 1960518 1 PLSHNUT
2 1704873 1 CLAMP
22 1918326 1 WASHER, Flat, 5116
23 1705080 1 SPRING
24 1705449 1 DEFLECTOR, Plastic
25 1706700 1 ROB, Deflectar, Front
25 1685872 i HOUSING ASSY ., 34" (Orangs)
61685672 1 HOUSING ASSY., 34" (Black)
a7 1924840 2 WASHER, Fat, 3/8

37



34" Height Adjustment Group

2A34

MNOTE: Use standard hardware
torqus spec. chart uniess
othetwise noted.

38



Mig. Nos. 1692128, 1692174

34" Height Adlustment Groug

Aaf. Part
Ho. No. Oy, Description
1 1917372 1 MNUT, Hex, 5/16-18
2 17052448 2 SPACER
3 1817355 2 LOCKWASHER, 5/16
1 1960223 2 CARRIAGE BOLT, 5/16-18 x 1-1/4
5 1960074 2 FIN, Retalning
& 1709200 2 BAR, Mower Transport
7 1708520 ] BRACKET, Raoller Bar, 34"
8 1655651, 2 FiN, Locking
8 1931352 z CARRIAGE BOLT, 3/8-16x 1-1/2
10 1707286 1 ARM ASSY.
1" 1668513 7 ROLLER
12 1924366 10 WASHER, Flat, 5/8
13 1602946 2 SPACER, Rallar
14 1704082 2 NUT, Adjustment
15 1916965 2 LOCKWASHER, 38
16 1416950 2 NUT, Hex, 3/
17 1924361 2 WASHER, Flat, 1/2
18 172620 2 BOLT, Shaulder, 3/8-16
19 1707292 1 SHAFT ASSY., Roller
20 163124 a RING, Retaining
by | 18928352 2 NUT, Flange Lock, 3/8
22 1930601 5 SCREW, Taptite, 5/16-18-5/8
23 1707567 1 COVER, Arbor
24 1708564 1 FLATE, Suppott, R.H.
25 1919326 2 WASHER, Plain, 516
26 1980020 2 WASHER, Plain, 21/32 x 1-1/4 x /16

39



Decal Group

Top surface oh body. gy /
Left side of control,  § 7 1 Left Hand
([#2, Right Hand)

On top of frams. 3

Undetneath
sida of hady,

i Sidecf frame.




Al Models

Decal Group

Mfg. Nos. 1892420, 1692130, 1692168 - SImplicity Coronet

Rel Part
No. No. Gty. Dascriptlen
1 1708636 1 DECAL, Seat Dack, L.H., 12.5 HP (Gear}
1708871 1 DECAL, Seat Dack, LH., B.5 HP (Gear)
1708915 1 DECAL, Seat Deck, L.H., 12.5 HP [Hydro)
2 170BE3T 1 DECAL, Seat Deck, R.H., 12.5 HP {Gear)
1708872 1 DECAL, Seat Dack, R.H., B.5 HP [Gear)
1708916 1 DECAL, Seat Deck, R.H., 12.5 HP {Hydro)
3 17134080 1 DECAL, instructional
4 1708633 1 DECAL, Bolt & Blade
5 1708880 ] DECAL, Throttla/Choke
3] 1 LO. PLATE {Not Servicad)
7 i DECAL, QPEI {Mot Serviced)
L 1704275 i CECAL, Danger (Hand Under Deck)
9 1704277 i DECAL, Dangar (Chute In Place)
10 1708877 1 DECAL, Culting Witth - 34"
11 1708037 1 DECAL, Cutting Wiclth - 30"
12 1708878 1 DECAL, Mulcher
13 1708027 1 DECAL, USA (Seat back)

Mfg. Nos. 1682175, 1692176, 1662177 - AGCO ALLIS 400 Serfes

Ret. Part
Ne. No. Qty. Dascription
1 1708901 1 DECAL, Seat Deck, L.H., 12.5 HP {Gear]
1708899 1 DECAL, Seat Deck, L.H., B.S HP (Gear}
1708903 1 DEGAL, Seat Deck, L.H., 12.5 HP {Hydra)
2 1708902 1 DECAL, Seat Deck, R.H., 12.5 HP (Gear}
1708909 1 DECAL, Seat Deck, A.H., 8.5 HF {Gear}
1708904 i DECAL, Seat Deck, B.H., 12.5 HP {Hydre)
3 1713490 ] DECAL, Instructional
4 170868359 ] DECAL, Balt & Blade
L 1708880 i DECAL, Throtile/Choke
G 1 L.0. PLATE [Not Servicad)
7 i LQECAL, OPEI (Mot Serviced)
8 1704278 i DECAL, Danger {Hand Under Deck)
g 1704277 1 DECAL, Danger {Chube In Place)
10 1F08BTT 1 DECAL, Culting Width - 34"
1 1708037 1 DECAL, Cutting Wicth - 30"
12 17GBBTE 1 DECAL, Mulcher
13 1708027 1 DECAL, USA (Seat bach)
Not shown
1708826 1 DECAL, "AGCO" {Front side of steering column)

a1



Peeress Transaxie Moge! 515-0160 - Service Farts

2496

MODEL snd SERIAL
HUMEERS HERE



Mig. Nos. 1682130, 1692176

Peerlass Transade Model 815-0168 - Service Parts

Ret. Part
Na. No. Cty. Descrlptlon
1 2117 1 COVER, Transaxle
2 THODBE 2 BEARING, Needle
3 7014 1 CASE, Tranaax/a
4 776300 1 COUNTERSHAFT, {4-7/8° Long)
6 T7B281 1 GEAR, Spur (18 Teeth)
7 T7BZ78 1 GEAR, Spur (22 Teeth]
B 7o2133 4 KEY
a 784373 1 COLLAR, Shifter
10 784365 1 ROD & FORK ASSY., Shift
11 778290 i GEAR, Bevel (44 & 16 Teeth)
12 778252 | BEVEL PINION, Inpt
13 78221 2 GEAR, Bavel
14 78068 2 GEAR, Bavel Finlan
15 778260 1 RING GEAR
16 T8E150 1 STRIP, Bearing
17 7865138 1 FIN, Drive
18 7868157 1 SPACER, Neutral
{1-3/8" O.D. x 1-1/8" L.D. x 15/32" Thick)
20 TO2139 1 BALL, Steel
22 To2i42 1 BPRING
23 THBOB1 2 SEALRING
25 To2073 17 SCREW, Hex Hd., Flanga, Threadforming,
1d-20 % 1-1f4
28 792125 4 RING, Retaining, (Pkg. of 2)
27 792035 1 RING, Retzining
58 788040 1 RING, Retaining
29 F80072 LT WASHER, Thrust
30 780108 3 WASHER, Thrust
304 730145 1 WASHER, Thrust
30B 780178 1 WASHER, Thirust
by | FBOOM 2 WASHER
az TH20MH 1 "O" RING
33 TBRO7E 1 SEAL, Square Cut
34 7B0159 1 BUSHING
36 TEOOT 1 DISK, Brake
ar ToO0G7 1 PLATE, Brake Fad
a3 TEa021 2 PAD, Brake (Fkg. of 2)
a9 TOE02G 2 PIM, Dowal
40 7HE076A 1 WASHER, Flat
41 0047 1 LEVER, Brake
42 792073 1 SCREW, Hex Hd,, Flange, Threadforming,

1/4-20 21114

See following page for Ref. Mos. 424 - 174,

Chbtaln repair parts from your aulhorized Pesrlogs/Tecumsen Distributor,



FPeerlass Transaxie Mode! 315-01688 - Service Farls

-



Mfg. Nos. 1632130, 1692176

Peerfess Transaxie Moda! 815-0188 - Service Parls

Red. Part

Ne. No. Ciy. Description

428 792085 1 SCREW, Hex Hd., Flange, Threadforming,
1/4-20 x 2-1/4

43 792075 1 NUT, Lock, 5/16-24

a4 790025 i HOLDER, Brake Pad

45 7BE06G 1 SPACER

45 7BE086 1 BRAGKET, Brake Laver

47 774859 1 AXLE, (16-7/8" Lang)

48 774688 1 AXLE, (11-5/8" Lang) {Incl. Ref. No. 26, Oty. 2))

43 778185 1 GEAR, Spur {35 Teeth)

50 778250 1 GEAR, Spur (27 Teath)

51 FrB122A 1 GEAR, Spur (22 Teath)

52 TFE321 1 GEAR, Spur (19 Teath)

54 778263 1 GEAR, Spur (11 Tasth)

56 715 1 GEAR. Spur (15 Teeth)

57 773249 1 (GEAR, Spur (23 Tasth)

58 TTO125A 1 GEAR, Spur (28 Teath)

53 7781294 1 GEAR, Spur (30 Testh)

B1 778265 1 GEAR, Spur (34 Taath)

65 780152 1 WASHER, Thrust

E5A TO160 2 WASHER, Throst

&g 776299 1 SHAFT, [nput (3-5f16" Long)

&7 776352 1 SHAFT, Brake {4 Kayed)

€9 7B0161 1 WASHER, Thrust

71 788059 1 SEAL, Square Cut

76 780090 3 WASHER

77 THBO7BA 1 RING, Retaining, Invarted

73 79144 1 SPRING, Brake

85 92137 2 FITTING, Lubrication

20 JBBOSTE 1 GHEASE, 32 Oz. Boitle

150 510334 1 GASKET ELIMINATOR {Loctita #515)

161 776302 1 |IDLERA ASSY., Reverse

174 780085 1 BEARING, Meedla

See precedlng pege for Ref, Hos, 1 - 42,

Qbtaln repair parts from your authorized Fearless/Tecumseh Distrikutor,



30 Adapier & Tubs Group

=2iTa

NOTE: Use standard hardware

torque spec. chart unless

othernylse noted.



Mfg. No, 1692149

30" Adapler & Tubs Group
Bef. Part
Mo, N, Cy. Dascription
1 1703763 1 TRANSFER TUBE
2 1980122 3 CAPSCHEW, Hex Hd., SM6-18x 3/4
3 1819325 1 WASHER, Flat, 518
4 1704603 1 LATCH, Tuba
1 1860185 1 WASHER, Flat, 5118
& 1835048 1 MNUT, Flangs Lock, 5/16-18
7 1704341 1 WASHER, Speclal, 11/32 x 7/8 x 1-344
B 1999433 1 WUT, Hex, Esna Lock, 5A6-18
a 146622 4 WUT, Hex, 1/4-20
10 1916964 4 LOCKWASHER, Spring, 1/4
1 1665419 2 LIFT PLATE
12 1835105 4 CAPSCREW, 1/4-20 x 5/8, Gr.&
13 1827557 1 NUT, Hex, Flange, 5/18-18
14 19602583 1 BOLT, 51618 X 1-1/4
15 1679164 1 CLUP
16 1928695 1 WUT, Hax, Centerlock, 5A6-18
17 1679163 1 WING MUT ASSY., 515
18 1831339 1 CARRIAGE BOLT, 511618 x 2
19 226267 2 SCREW, Flat Hd. #19-24 x 5/8
2 17043565 1 STRAP, Reinforcemeant
g | 1920161 i HUT, Hex, Jam, 516-18
22 186006 2 WASHER, Flat, 3185
jos 15933895 2 NUT, Hex Hd., #10-24
24 1709134 1 ADAPTER {30" Mower)
25 1960371 1 CAPSCREW, Hex Hd, 5{16-18 x 3/4
26 1920161 1 HUT, Jam, 5/116-18
ar 1713286 1 EXHALST SHIELD, Front
28 1713287 1 EXHAUST SHIELD, Rear
.| 1930531 4 SCREW, Truss Hd., 10-32 x 1/2
a0 1928919 d NUT & WASHER ASSY., Hex, 10-32

a7



24" Adapter, Blade & Tube Group

NOTE: Use standard hardware

torque spec. chart unless

otherwise noted.



Mig. No. 1692150

34" Adapter, Blade & Tube Group

Ref. Fart
Ne. Ho., Gty. Description
1 1703769 1 TUBE, Transiar
2 1704603 1 LATCH, Tube
3 1960185 1 WASHER, Flat, 5116
4 1935048 1 MUT, Flange Lock, 5/16-18
5 17045341 1 WASHER, Special, 11/32 x 7/8x 1-3/4
B 1918438 3 NUT, Esna Hax Lock, 5/16-18
K 1705010 1 ADASTER, Blade, High Lift
a 1706739 1 BLADE, High Lit, 34" Mower
a 1960371 3 CAPECREW, Hex Hd,, 516-18 x 3/4
10 1931338 2 BOLT, Carriage, 51618 x 1-3/4
1 1931332 1 BOLT, Carriafe, 5/16-18 x 5/8
12 1709112 1 BAFFLE, 34" Mawer
13 1917356 3 LOCKWASHER, 514
14 1917372 3 HUT, Hex, 5/16-158
15 1702665 2 SPACER
ig 1911339 1 BOLT, Cardage, 516-18x 2
i7 1928698 1 NUT, Cenmedock, 5/16-18
ia 1679163 1. WING NUT ASSEMBLY, 5714
18 1704355 1 BRACKET, Atlachment
20 1709135 1 ADAPTER
21 1960128 1 CAPSCREW, Hex Hd., 5M&-18 x 34
22 1818356 1 WASHER, Flat, 5f18
23 1927557 1 NUT, Hex Flange, 5/16-18
24 1678164 1 cup

49



30" & 34" Cover & Bag Groupg

NOTE: Use standard hardwara

torque spec. chart unless

otherwise noted.



Mig. No. 1682148, 1682150

30" & 34" Cover & Bag Group
Ref. Part
Ho. Na. Gty. Descriptlen
1 1704056 1 COVER ASSY.
fincl Ref. Mos. 2, 5, 6 8, 32-35 & 41)
2 1T0A700 1 BCREEN
3 182881% 2 NUT. Hex, #10-22
4 1703853 1 HAMDLE, Latch
5 1675043 4 RIVET, Pop
6 1910531 4 WASHER
7 1930531 2 SCREW, Truss Hd., #10-32 x 1/2
a8 1704057 1 SEAL, Clip
g BB0AGF 2 PIN, Round Head
10 1831332 4 CARRIAGE BOLT, 5M16-18 X 3/4
11 1703855 2 HOOP, Bag
12 1703764 2 BAG, Grass
13 1703607 2 HAMNGER
14 1872023 2 CLAMP
15 1917356 4 LOCKWASHER, 516
16 1817372 4 NUT, Hax, 5/16-18
17 1960221 2 CLIP, Hairpin
18 19218966 4 CAPSCREW. Hex Hd., 2/8-156 x 7/2
19 1703822 1 CROSS ASSY.
20 1928352 4 NUT, Hax, Whizlack, 3/8-16
2 1880252 5 CARRIAGE BOLT, 1/4-20 x 58
22 1880077 2 MNUT, Hex, Lock, #8-32
2 1960086 2 WASHER
24 1704507 1 STRAP, Tube Suppart
25 1927478 o SCREW, Taptite, 1/4-20 x 3/5
26 1530642 5 LOCHKNUT, Flange, 1/4-20 End Lock
27 1860399 1 SCREW, Round. Hd., #8-32 x /8
28 19650381 7 RIVET, Pop
29 1704075 1 SUPPCRT, Tubs
30 1704135 1 SEAL, Caver
3 1704508 3 BRACKET, Seal
a2 AG5400 1 SCREW, Saiftapping, #10-12 x 5/8
33 1921319 1 WASHER, Plain, 14
34 1705876 1 CABLE, Double Laop
35 1833886 1 NUT, Speed
35 1704180 2 WINDOW
a7 1704408 1 DECAL, Safety
a8 1667243 6 CLIP, Canoa
39 1704615 1 TUBE ASSY., Support
finch. Ref. Mos. 22, 23, 24 & 27-31)
40 1675707 L TUBE CLIF, Grass Bag

5



3¢ & 34" Hitch Group

torgue spet. chart unless

NOTE: Use standard hardware
otherwise noted,

52



Mig. No. 1692749, 1692150

30" & 34" Hitch Group

Ref. Part

No. No. Oty. Descripllon
1 102004 1 PIN, Round
2 176012 1 CLIF PIM, Safaty
3 1709111 1 SUFFORT, Caicher
4 1709022 1 SUPPORT ASSY.
5 1709026 2 AMNCHOR ASSY.
g 1921719 ) CAPSCREW, Hex Hd., 5/16-16 x 2-1/2
7 1919325 4 WASHER, Flain 5/16
B 1917356 q LOCKWASHER, 516
a 1917372 &3 MUT, Hax, 5f16-18

63



34" Grass Mulchar & Leal Shreddor Kit

vy

PN

~
T
- L)
'___. | IE{F;.: kA *41

il
- L
|'|. I:'

phoe

¥
(e 0}

. o,
- h rr;“"ﬁ-"'"vll-/
ML IV i,
i o
.

54

2290

NOTE: Use standard hardware
torque spec. chart unless
ctherwise notad.



Mig. No. 1692154

34" GGrass Mulcher & Leaf Shredder Kit

Ref. Part
Ho. No. Qty. Dasctiption
1 170BBER 1 BAFFLE, Discharge
2 1931333 ) CARRIAGE BOLT, 5A6-18 x 34
3 1817356 7 LOCKWASHER, 5/16
4 1917372 ¥ NUT, Hax, 5156-18
) 1708R67 1 BAFFLE, Mulching
5 1707ER4 g SHREDDERS, Laaf
*T 1818428 ] NUT, Hex, Plastite, 5/16-18

* Also avallable as Leaf Shredder Kit, part no. 1686609, contalns B ea, of Ref, Nos. 6 & 7.

55



NOTES

56



TORGUE SPECIFICATIONS FOR

STANDARD MACHINE HARDWARE
TOLERANCE +20%
BLIE SAE GRADE a2 SAF QRADE #5 SAE GRADE #8
in./Lbs. In./Lbs, In.fLba.
Ft./Lha, Nm. Ft./lLbs. Nm. Ft./Lbs. Nm.
8-32 19 2.1 30 3.4 41 46
8-36 20 23 31 3.5 43 49
10-24 27 LR | 43 49 80 6.8
10-32 31 a5 49 5.6 88 7.7
1/4-20 68 7.6 8 10.9 12 16.3
1/4-28 78 8.6 10 13.8 14 19,
5/16-18 11 15. 17 231 25 34,
5/16-24 12 183 19 25.8 25 84,
3/8-18 20 27.2 ao 40.8 45 &1.2
3/8-24 23 1.3 35 47.8 50 £8.
7Hi6-14 30 40.8 50 68, 70 95.2
7/16-20 a5 47.6 55 74.8 BO 108.8
1/2-13 50 68. 75 102, 110 149.6
1/2-20 55 74.8 80 122.4 120 163.2
9/18-12 85 88.4 110 149.6 150 204,
9/16-18 75 102. 120 183.2 170 231.2
5/8-11 90 122.4 150 204, 220 209.2
5/8-18 100 1386. 180 244.8 240 326.4
3/4-10 160 217.6 260 353.6 386 525,
3/4-18 180 244.8 300 408, 420 571.2
7/8-9 140 180.4 400 544, 60D 8186,
7/8-14 1565 2108 440 598.4 860 807.6
1-8 220 289.2 580 788.8 800 1,224,
1-12 240 A26.4 640 a70.4 1,000 1,360,
NOTE: BOLT HEAD MARKING

8.A.E. GRADE:
1. These torque values are to be used for all hardware
exciuding: locknuts, self-tapping screws, thread forming
screws, sheat metal sorews and socket head satscrews. 2 O

a. For prevaillng tergque lrcknuts - use 65% of grade 5
lorques.
b. For flange whizlock nuts (and screws) - usa 135%

of grads 5 torques, a @

3. Unless ctherwse noted on assembly drawings all torque
values must meet this spacification.

2. Recomended seating torgus values for locknuts:
s 9




SIMPLICITY MANUFACTURING, INC. L

500 N. Spring St., P.O. Box 997 #1994
Port Washington, WI USA 53074-0937 /gL






